SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

11BESOMIMO_Ant0_6945
Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 16.28 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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Spectrum Emission Mask Standard: None
Peak Power -5.52 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -136,200 MHz 1.000 MHz 6.75938 GHz -54.,95 dBm -49,43 dB -9.44 dB
-136.200 MHz -00.800 MHz 1.000 MHz ©6.80994 GHz -55.11 dBm -49.60 dB -2.90 dB
-90.800 MHz -46.400 MHz 1.000 MHz 6.89850 GHz -44,13 dBm -38.61 dB -18.59 dB
-46.400 MHz -45.400 MHz 1.000 MHz 6.89866 GHz -44.11 dBm -38.59 dB -19.79 dB
45,400 MHz 46,400 MHz 1.000 MHz 6.99138 GHz -44,13 dBm -38.61 dB -19.01 dB
46.400 MHz 90.800 MHz 1.000 MHz 6.99142 GHz -43.87 dBm -38.36 dB -18.35 dB
90,800 MHz 136,200 MHz 1.000 MHz 7.08062 GHz -57.26 dBm -51.74 dB -11.90 dB
136.200 MHz 200,000 MHz 1.000 MHz 7.12810 GHz -57.31 dBm -51.79 dB -11.80 dB
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Spectrum | |:%l|
Ref Level 10.00 dém Offset 16.43 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
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CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.73 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -134.400 MHz 1.000 MHz 6.78138 GHz -55,10 dBm -49,37 dB -9.37 dB
-134.400 MHz -89.600 MHz 1.000 MHz 6.81070 GHz -55.32 dBm -49.60 dB -9.62 dB
-39.600 MHz -45.,800 MHz 1.000 MHz 6.89894 GHz -42,05 dBm -36,32 dB -16.27 dB
-45.800 MHz -44.800 MHz 1.000 MHz 6.89922 GHz -43.26 dBm -37.53 dB -17.93 dB
44,800 MHz 45,800 MHz 1.000 MHz 5,99074 GHz -42,70 dBm -36.97 dB -18.17 dB
45.800 MHz 89.600 MHz 1.000 MHz 6.99150 GHz -42.96 dBm -37.23dB -17.10 dB
89,600 MHz 134,400 MHz 1.000 MHz 7.07798 GHz -57.23 dBm -51,50 dB -11.88 dB
134,400 MHz 200,000 MHz 1.000 MHz 7.12350 GHz -57,16 dBm 51,43 dB -11.44 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

11BES8OMIMO_Ant0_7025

Spectrum |
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Ref Level 10.00 dBm
Count 100/100

Offset 16.17 dB

Mode Auto Sweep

@ 1Rm View

Limit ¢heck
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CF 7.025 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -5.38 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -131,400 MHz 1.000 MHz 6.89294 GHz -55,03 dBm -49,65 dB -9.65 dB
-131.400 MHz -87.600 MHz 1.000 MHz 6.89410 GHz -55.07 dBm -49.69 dB -2.83 dB
-837.600 MHz -44.,800 MHz 1.000 MHz 6.98006 GHz -40,91 dBm -35.54 dB -15.51 dB
-44.800 MHz -43.800 MHz 1.000 MHz 6.98022 GHz -42.13 dBm -36.75 dB -17.15 dB
43,800 MHz 44,800 MHz 1.000 MHz 7.06978 GHz -43,25 dBm -37.88 dB -18.28 dB
44,800 MHz 87.600 MHz 1.000 MHz 7.06994 GHz -42.10 dBm -36.73 dB -16.70 dB
87.600 MHz 131,400 MHz 1.000 MHz 7.15626 GHz -57.47 dBm -52,10 dB -12,14 dB
1231.400 MHz 200,000 MHz 1.000 MHz 7.19862 GHz -57.12 dBm -51.74 dB -11.74 dB
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Date: 20.AUG.2024 04:39:38
11BESOMIMO_Ant1_7025
Spectrum | |:%l|
Ref Level 10.00 dém  Offset 16.29 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRr==28
-10 dBm [ n i
-20 dBm /J T
-30 dém L\ -
-40 dBm / / \ B
-50 dBm \’._
-60 dBm
-70 dBm
-80 dBm
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Spectrum Emission Mask

Standard: None

Peak Power -5.47 dBm RBW 1.000 MHz

Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -132,000 MHz 1.000 MHz 6.87998 GHz -55.10 dBm -49.63 dB -9.63 dB
-132.000 MHz -88.000 MHz 1.000 MHz 6.89354 GHz -55.21 dBm -49.74 dB -9.89 dB
-88.000 MHz -45,000 MHz 1.000 MHz 6.97986 GHz -41,47 dBm -36,00 dB -15.97 dB
-45.000 MHz -44,000 MHz 1.000 MHz 6.98002 GHz -41.73 dBm -36.32 dB -16.72 dB
44,000 MHz 45,000 MHz 1.000 MHz 7.06998 GHz -42,90 dBm -37.43 dB -17.83 dB
45.000 MHz 88,000 MHz 1.000 MHz 7.07038 GHz -41.85 dBm -36.38 dB -16.31 dB
88,000 MHz 132,000 MHz 1.000 MHz 7.15650 GHz -57,17 dBm -51,70 dB -11.84 dB
132,000 MHz 200,000 MHz 1.000 MHz 7.21018 GHz -57.07 dBm -51,60 dB -11.60 dB
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s=aranas. FCC RF Test Report Report No. : FR480902E

11BE160MIMO_Ant0_6025

Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 15.64 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.69 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -260,400 MHz 2,000 MHz 5.76056 GHz -51.74 dBm -49,05 dB -9.05dB
-260.400 MHz -173.600 MHz 2.000 MHz 5.76544 GHz -51.77 dBm -49.08 dB -2.20 dB
-173.600 MHz -87.800 MHz 2,000 MHz 5.93716 GHz -40,23 dBm -37.53 dB -17.53 dB
-87.800 MHz -86.800 MHz 2.000 MHz 5.93724 GHz -39.90 dBm -37.21dB -18.04 dB
86,800 MHz 87.800 MHz 2,000 MHz 5,11276 GHz -41,00 dBm -38,31 dB -19.14 dB
87.800 MHz 173,600 MHz 2.000 MHz 6.11292 GHz -40.46 dBm -37.77 dB -17.76 dB
173.600 MHz 260,400 MHz 2,000 MHz 6.28504 GHz -52.84 dBm -50,15 dB -10.20 dB
260.400 MHz 400,000 MHz 2.000 MHz 6.28656 GHz -52.91 dBm -50.22 dB -10.22 dB
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11BE160MIMO_Antl_6025

Spectrum | |:%l|
Ref Level 10.00 dém  Offset 15.81 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.74 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -260,400 MHz 2,000 MHz 5.76024 GHz -51,08 dBm -48,34 dB -8.34 dB
-260.400 MHz -173.600 MHz 2.000 MHz 5.76464 GHz -52.09 dBm -49.35 dB -9.36 dB
-173.600 MHz -87.800 MHz 2,000 MHz 5.93716 GHz -39,99 dBm -37.25 dB -17.24 dB
-87.800 MHz -86.800 MHz 2.000 MHz 5.93724 GHz -40.26 dBm -37.52 dB -18.35 dB
86,800 MHz 87.800 MHz 2,000 MHz 5,11276 GHz -40,07 dBm -37,33 dB -18.16 dB
87.800 MHz 173,600 MHz 2.000 MHz 6.11388 GHz -39.85 dBm -37.10 dB -17.00 dB
173.600 MHz 260,400 MHz 2,000 MHz 6.28480 GHz -52,63 dBm -49,39 dB -9.97 dB
260,400 MHz 400,000 MHz 2,000 MHz 6.28768 GHz -52,58 dBm -49.,84 dB -9.84 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

11BE160MIMO_Ant0_6185

Spectrum |
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Ref Level 10.00 dBm
Count 100/100

Offset 15.67 dB

Mode Auto Sweep

@ 1Rm View

Limit ¢heck
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10001 pts Span 800.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -2.55 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -264,000 MHz 2,000 MHz 5.91712 GHz -51,05 dBm -48,50 dB -8.50 dB
-264.000 MHz -176.000 MHz 2.000 MHz 5.92128 GHz -50.93 dBm -48.38 dB -8.42 dB
-176.,000 MHz -89.,000 MHz 2,000 MHz 6.00920 GHz -47.81 dBm -45,26 dB -17.28 dB
-89.000 MHz -88.000 MHz 2.000 MHz 6.09604 GHz -40.60 dBm -38.05 dB -18.88 dB
88,000 MHz 89,000 MHz 2,000 MHz 6.27396 GHz -40,69 dBm -38,15 dB -18.98 dB
89.000 MHz 176.000 MHz 2.000 MHz 6.27420 GHz -40.71 dBm -38.17 dB -18.15 dB
176.000 MHz 264,000 MHz 2,000 MHz 5.44776 GHz -51,50 dBm -48,96 dB 9,12 dB
264,000 MHz 400,000 MHz 2.000 MHz 6.45928 GHz -51.54 dBm -48.99 db -8.99 dB
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Ref Level 10.00 dém  Offset 15.79 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -3.10 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -260,400 MHz 2,000 MHz 5.90224 GHz -51,69 dBm -48,58 dB -8.58 dB
-260.400 MHz -173.600 MHz 2.000 MHz 5.92472 GHz -52.19 dBm -49.09 dB -2.10 dB
-173.600 MHz -87.800 MHz 2,000 MHz 6.09668 GHz -40,10 dBm -37.00 dB -16.95 dB
-87.800 MHz -86.800 MHz 2.000 MHz 6.09724 GHz -39.75 dBm -36.65 dB -17.48 dB
86,800 MHz 87.800 MHz 2,000 MHz 5,27276 GHz -39.97 dBm -36.87 dB -17.70 dB
87.800 MHz 173,600 MHz 2.000 MHz 6.27300 GHz -40.11 dBm -37.01dB -16.99 dB
173.600 MHz 260,400 MHz 2,000 MHz 6.44504 GHz -52,60 dBm -49,49 dB -9.54 dB
260,400 MHz 400,000 MHz 2,000 MHz 6.44952 GHz -52,32 dBm -49,22 dB -9.22 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

11BE160MIMO_Ant0_6345

Spectrum |
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Ref Level 10.00 dBm
Count 100/100

Offset 15.82 dB

Mode Auto Sweep
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10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -2.64 dBm RBW 2.000 MHz

Rangelow | Rangeup | RBW | Frequency Power Abs | PowerRel | ALimit |
-400,000 MHz -264,000 MHz 2,000 MHz 6.07360 GHz -51,81 dBm -49,17 dB 9,17 dB
-264.000 MHz -176.000 MHz 2.000 MHz 6.08256 GHz -51.68 dBm -49.04 dB -9.26 dB
-176.,000 MHz -89.,000 MHz 2,000 MHz 6.16968 GHz -49,05 dBm -46,41 dB -18.47 dB
-89.000 MHz -88.000 MHz 2.000 MHz 6.25604 GHz -42.23 dBm -39.59 dB -20.43 dB
88,000 MHz 89,000 MHz 2,000 MHz 6.43396 GHz -41,21 dBm -38.57 dB -19.41 dB
89.000 MHz 176.000 MHz 2.000 MHz 6.43412 GHz -41.01 dBm -38.37 dB -18.36 dB
176.000 MHz 264,000 MHz 2,000 MHz 5,60872 GHz -51,99 dBm -49,35 dB -9.39dB
264,000 MHz 400,000 MHz 2.000 MHz 6.61240 GHz -51.87 dBm -49.23 db -9.23 dB
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10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -3.13 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400.,000 MHz -260.400 MHz 2.000 MHz 6.07912 GHz -51,92 dBm -48,78 dB -8.78 dB
-260.400 MHz -173.,600 MHz 2.000 MHz 6.08464 GHz -52.24 dBm -49.11 dB -9.12 de
-173.600 MHz -87.800 MHz 2.000 MHz 6.25716 GHz -40,64 dBm -37.51dB -17.50 dB
-87.800 MHz -86.800 MHz 2.000 MHz 6.25724 GHz -39.82 dBm -36.69 dB -17.52 dB
86.800 MHz 87,800 MHz 2.000 MHz 6.43276 GHz -41.,28 dBm -38,15 dB -18.99 dB
87.800 MHz 173,600 MHz 2.000 MHz 6.43284 GHz -40.98 dBm -37.85dB -17.85 dB
173.600 MHz 260,400 MHz 2,000 MHz 6.60496 GHz -52.,31 dBm -49,18 dB -9.24 dB
260,400 MHz 400,000 MHz 2.000 MHz 6.60920 GHz -52.16 dBm -49,03 dB -9.03 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

11BE160MIMO_Ant0_6505
Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 15.85 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.84 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -267,600 MHz 2,000 MHz 6.23352 GHz -52,13 dBm -49,29 dB -9.29 dB
-267.600 MHz -178.,400 MHz 2.000 MHz 6.23792 GHz -52.17 dBm -49.34 dB -9.41 dB
-178.,400 MHz -90.200 MHz 2,000 MHz 5,32672 GHz -49,58 dBm -46,74 dB -18.76 dB
-90.200 MHz -89.200 MHz 2.000 MHz 6.41484 GHz -44.52 dBm -41.69 dB -22.52 dB
89,200 MHz 90,200 MHz 2,000 MHz 6.59516 GHz -43,08 dBm -40.24 dB -21.08 dB
90.200 MHz 178.400 MHz 2.000 MHz 6.68312 GHz -50.58 dBm -47.74 dB -19.77 dB
178.400 MHz 267,600 MHz 2,000 MHz 6.77224 GHz -52,28 dBm -49.44 dB -9.49 dB
267.600 MHz 400,000 MHz 2.000 MHz 6.77280 GHz -52.18 dBm -49.34 db -9.34 dB
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Ref Level 10.00 dBm  Offset 15.89 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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Spectrum Emission Mask Standard: None
Peak Power -3.02 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -259,200 MHz 2,000 MHz 6.24496 GHz -53.06 dBm -50.04 dB -10.04 dB
-259.200 MHz -172,800 MHz 2.000 MHz 6.24592 GHz -53.15 dBm -50.13 dB -10.15 dB
-172.800 MHz -87.400 MHz 2,000 MHz 5.,41748 GHz -40,11 dBm -37.09 dB -17.07 dB
-87.400 MHz -86.400 MHz 2.000 MHz 6.41764 GHz -40.30 dBm -37.28 dB -18.11 dB
86,400 MHz 87.400 MHz 2,000 MHz 6.59236 GHz -39,79 dBm -36.77 dB -17.61 dB
87.400 MHz 172,800 MHz 2.000 MHz 6.59292 GHz -39.63 dBm -36.61 dB -16.56 dB
172.800 MHz 259,200 MHz 2,000 MHz 6.76400 GHz -52,52 dBm -49,50 dB -9.53dB
259,200 MHz 400,000 MHz 2,000 MHz 6.77384 GHz -52,38 dBm -49,36 dB -9.36 dB
—
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s=aranas. FCC RF Test Report Report No. : FR480902E

11BE160MIMO_Ant0_6665

Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 1575 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -2.31 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -259,200 MHz 2,000 MHz 5,40248 GHz -52,17 dBm -49,86 dB -9.86 dB
-259.200 MHz -172,800 MHz 2.000 MHz 6.40664 GHz -52.11 dBm -49.80 dB -2.92 dB
-172.800 MHz -87.400 MHz 2,000 MHz 6.57756 GHz -39,21 dBm -36,90 dB -16.90 dB
-87.400 MHz -86.400 MHz 2.000 MHz 6.57764 GHz -39.71 dBm -37.40 dB -18.23 dB
86,400 MHz 87.400 MHz 2,000 MHz 6.75236 GHz -39.,85 dBm -37.54 dB -18.37 dB
87.400 MHz 172,800 MHz 2.000 MHz 6.75244 GHz -39.65 dBm -37.34 dB -17.34 dB
172.800 MHz 259,200 MHz 2,000 MHz 6.92360 GHz -52,56 dBm -50,26 dB -10.34 dB
259,200 MHz 400,000 MHz 2.000 MHz 6.93416 GHz -52.41 dBm -50.10 dB -10.10 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.90 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -262,800 MHz 2,000 MHz 6.39184 GHz -53.,17 dBm -50,28 dB -10.28 dB
-262.800 MHz -175,200 MHz 2.000 MHz 6.40248 GHz -53.32 dBm -50.42 dB -10.46 dB
-175.200 MHz -88,600 MHz 2,000 MHz 6.57636 GHz -41,66 dBm -38,76 dB -18.76 dB
-88.600 MHz -87.600 MHz 2.000 MHz 6.57644 GHz -41.85 dBm -38.95 dB -19.78 dB
87.600 MHz 88.600 MHz 2,000 MHz 6.75356 GHz -42,28 dBm -39,39 dB -20.22 dB
88.600 MHz 175,200 MHz 2.000 MHz 6.75404 GHz -41.87 dBm -38.97 dB -18.93 dB
175.200 MHz 262,800 MHz 2,000 MHz 6.92616 GHz -52,60 dBm -49,71 dB -9.93dB
262,800 MHz 400,000 MHz 2,000 MHz 6.93120 GHz -52,59 dBm -49,69 dB -9.69 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

11BE160MIMO_Ant0_6825
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Ref Level 10.00 dBm
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Offset 16.34 dB Mode Auto Sweep
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CF 6.825 GHz 10001 pts

Span 800.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -2.41dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -261,600 MHz 2,000 MHz 6.55736 GHz -51,01 dBm -48,60 dB -8.60 dB
-261.600 MHz -174,400 MHz 2.000 MHz 6.56368 GHz -51.08 dBm -48.67 dB -8.71dB
-174.,400 MHz -88.200 MHz 2,000 MHz 6.73660 GHz -39,53 dBm -37,13 dB -17.11 dB
-28.200 MHz -87.200 MHz 2.000 MHz 6.73684 GHz -38.99 dBm -36.58 dB -17.41 dB
87.200 MHz 88,200 MHz 2,000 MHz 6.91316 GHz -40,58 dBm -38.17 dB -19.00 dB
88.200 MHz 174,400 MHz 2.000 MHz 6.91332 GHz -40.60 dBm -38.20 dB -18.18 dB
174,400 MHz 261,600 MHz 2,000 MHz 7.08640 GHz -54.,40 dBm -51,99 dB -12.02 dB
261.600 MHz 400,000 MHz 2.000 MHz 7.11936 GHz -54.32 dBm -51.91dB -11.91 dB
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Ref Level 10.00 dBm  Offset 16.45 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None

Date: 20.AUG.2024 04:55:39

Peak Power -2.39 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400.,000 MHz -260.400 MHz 2.000 MHz 6.55720 GHz -52.,03 dBm -49,64 dB -9.64 dB
-260.400 MHz -173.,600 MHz 2.000 MHz 6.56464 GHz -52.23 dBm -49.84 db -9.84 dB
-173,600 MHz -87.800 MHz 2.000 MHz 6.73700 GHz -39.25 dBm -36,86 dB -16.84 dB
-87.800 MHz -86.800 MHz 2.000 MHz 6.73724 GHz -39.65 dBm -37.25dB -18.09 dB
86,800 MHz 87,800 MHz 2.000 MHz 6.91276 GHz -40.46 dBm -38,06 dB -18.89 dB
87.800 MHz 173,600 MHz 2.000 MHz 6.91340 GHz -40.19 dBm -37.79.dB -17.74 dB
173.600 MHz 260,400 MHz 2,000 MHz 7.08496 GHz 54,14 dBm 51,74 dB -11.80 dB
260,400 MHz 400,000 MHz 2,000 MHz 7.08904 GHz -54.20 dBm -51,81 dB -11.81 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

11BE160MIMO_Ant0_6985
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Ref Level 10.00 dBm
Count 100/100

Offset 16.12 dB

Mode Auto Sweep

@ 1Rm View
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Spectrum Emission Mask

Standard: None

Date: 20.AUG.2024

04:57:50

Peak Power -2.92 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -264,000 MHz 2,000 MHz 6.71904 GHz -50,22 dBm -47,29 dB -7.29 dB
-264.000 MHz -176.000 MHz 2.000 MHz 6.72200 GHz -50.44 dBm -47.51 dB -7.65 dB
-176.,000 MHz -89.,000 MHz 2,000 MHz 6.80912 GHz -48,30 dBm -45,37 dB -17.38 dB
-89.000 MHz -88.000 MHz 2.000 MHz 6.89604 GHz -41.90 dBm -38.97 dB -19.80 dB
88,000 MHz 89,000 MHz 2,000 MHz 7.07388 GHz -42,73 dBm -39.81 dB -22,31 dB
89.000 MHz 176.000 MHz 2.000 MHz 7.07428 GHz -43.73 dBm -40.80 dB -20.78 dB
176.000 MHz 264,000 MHz 2,000 MHz 7.24864 GHz -53,98 dBm -51,06 dB -11,11 dB
264,000 MHz 400,000 MHz 2.000 MHz 7.25240 GHz -53.89 dBm -50.96 dB -10.96 dB
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Date: 20.AUG.2024 04:57:08
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Ref Level 10.00 dém  Offset 16.21 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.63 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -260,400 MHz 2,000 MHz 5.72448 GHz -51,89 dBm -49,26 dB -9.26 dB
-260.400 MHz -173.600 MHz 2.000 MHz 6.72464 GHz -52.01 dBm -49.38 dB -2.39 dB
-173.600 MHz -87.800 MHz 2,000 MHz 6.81224 GHz -46,82 dBm -44,19 dB -16.27 dB
-87.800 MHz -86.800 MHz 2.000 MHz 6.89724 GHz -40.11 dBm -37.48 dB -18.31 dB
86,800 MHz 87.800 MHz 2,000 MHz 7.07276 GHz -40,97 dBm -38.34 dB -19.17 dB
87.800 MHz 173,600 MHz 2.000 MHz 7.07300 GHz -41.32 dBm -38.69 dB -18.67 dB
173.600 MHz 260,400 MHz 2,000 MHz 7.24528 GHz -54.,17 dBm -51.54 dB -11.56 dB
260,400 MHz 400,000 MHz 2,000 MHz 7.25200 GHz -53,97 dBm -51.34 dB -11,35 dB
—
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

11BE320MIMO_Ant0_6105

Spectrum |
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Mode Auto Sweep
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20:
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Peak Power -2.68 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -511,200 MHz 5.000 MHz 5.59372 GHz -47.08 dBm -44.,40 dB -4.,40 dB
-511.200 MHz -340,800 MHz 5.000 MHz 5.59386 GHz -46.99 dBm -44.32 dB -4.32 dB
-340,800 MHz -171,400 MHz 5.000 MHz 5.76444 GHz -40,19 dBm -37.51dB -9.52 dB
-171.400 MHz -170.400 MHz 5.000 MHz 5.93368 GHz -43.95 dBm -41.27 dB -22.93 dB
170,400 MHz 171,400 MHz 5.000 MHz 6.27632 GHz -44,10 dBm -41,42 dB -23.09 dB
171.400 MHz 340,800 MHz 5.000 MHz 6.44540 GHz -41.72 dBm -39.04 dB -11.06 dB
340,800 MHz 511,200 MHz 5.000 MHz 6.58540 GHz -45,30 dBm -42,62 dB -4,79 dB
511.200 MHz 800.000 MHz 5.000 MHz 6.61628 GHz -48.21 dBm -45.53 dB -5.53 dB
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Span 1.6 GHz

Spectrum Emission Mask

Standard: None

Peak Power -2.55dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800.000 MHz -511.,200 MHz 5.000 MHz 5.59356 GHz -48,39 dBm -45.,84 dB -5.84 dB
-511.200 MHz -340.800 MHz 5.000 MHz 5.62428 GHz -41.80 dBm -39.25 dB -1.39de
-340.800 MHz -171.400 MHz 5.000 MHz 5.76428 GHz -42,03 dBm -39,48 dB -11.48 dB
-171.400 MHz -170.400 MHz 5.000 MHz 5.93368 GHz -43.61 dBm -41.06 dB -22.72 dp
170.400 MHz 171,400 MHz 5.000 MHz 6.27632 GHz -44.,05 dBm -41,50 dB -23.17 dB
171.400 MHz 340.800 MHz 5.000 MHz 6.44572 GHz -43.59 dBm -41.03 dB -13.04 dB
340,800 MHz 511,200 MHz 5,000 MHz 6.58348 GHz -44.76 dBm -42,21 dB -4.52 dB
511,200 MHz 800,000 MHz 5.000 MHz 5.62316 GHz -49,27 dBm -46,72 dB -6.72 dB
—
i ] (T )
Date: 19.AUG.2024 20:06:56

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG

Page Number : A260 of A265
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11BE320MIMO_Ant0_6265

Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 15.60 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -2.71 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -511,200 MHz 5.000 MHz 5.75356 GHz -47.27 dBm -44,57 dB -4.57 dB
-511.200 MHz -340,800 MHz 5.000 MHz 5.75452 GHz -47.24 dBm -44.54 dB -4.59 dB
-340,800 MHz -171,400 MHz 5.000 MHz 5.92508 GHz -40,34 dBm -37.64 dB -9.68 dB
-171.400 MHz -170.,400 MHz 5.000 MHz 6.09368 GHz -44.02 dBm -41.32 dB -22.98 dB
170.400 MHz 171,400 MHz 5.000 MHz 6.43632 GHz -43,71 dBm -41,01 dB -22.67 dB
171.400 MHz 340,800 MHz 5.000 MHz 6.60380 GHz -43.19 dBm -40.49 dB -12.58 dB
340,800 MHz 511,200 MHz 5.000 MHz 6.77484 GHz -48,93 dBm -46,22 dB -5.32 dB
511.200 MHz 800,000 MHz 5.000 MHz 6.77948 GHz -48.93 dBm -46.22 dB -6.22 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.83 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -506,400 MHz 5.000 MHz 5.75852 GHz -48,56 dBm -45,72 dB -5.72 dB
-506.400 MHz -337.600 MHz 5.000 MHz 5.78364 GHz -44.27 dBm -41.44 dB -3.22 dB
-337.600 MHz -169,800 MHz 5.000 MHz 5.92748 GHz -39,15 dBm -36,32 dB -8.32 dB
-169.800 MHz -168.800 MHz 5.000 MHz 6.09528 GHz -41.03 dBm -38.19 dB -19.86 dB
168,800 MHz 169,800 MHz 5.000 MHz 5,43472 GHz -42,48 dBm -39,65 dB -21.31 dB
169.800 MHz 337.600 MHz 5.000 MHz 6.57370 GHz -41.75 dBm -38.92 dB -12.30 dB
337.600 MHz 506,400 MHz 5.000 MHz 6.74604 GHz -43,37 dBm -40,53 dB -2.34 dB
506,400 MHz 800,000 MHz 5.000 MHz 6.77804 GHz -48,84 dBm -46,01 dB -5.01 dB
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Report No. : FR480902E

11BE320MIMO_Ant0_6425
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Spectrum Emission Mask

Standard: None

Peak Power -2.12 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -506,400 MHz 5.000 MHz 5.91004 GHz -46,93 dBm -44.,81 dB -4.81 dB
-506.400 MHz -337.600 MHz 5.000 MHz 5.91868 GHz -47.12 dBm -45.00 dB -5.00 dB
-337.600 MHz -169,800 MHz 5.000 MHz 6.08828 GHz -39.94 dBm -37.82 dB -9.86 dB
-169.800 MHz -168.800 MHz 5.000 MHz 6.25528 GHz -42.21 dBm -40.09 dB -21.75 dB
168,800 MHz 169,800 MHz 5.000 MHz 5.59472 GHz -41,91 dBm -39,79 dB -21.46 dB
169.800 MHz 337.600 MHz 5.000 MHz 6.76044 GHz -43.49 dBm -41.37 dB -13.47 dB
337.600 MHz 506,400 MHz 5.000 MHz 5,92972 GHz -48,53 dBm -46,41 dB -5.53 dB
506.400 MHz 800,000 MHz 5.000 MHz 6.93980 GHz -48.47 dBm -46.35 dB -6.35 dB
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Date: 19.AUG.2024 20:13:38
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Spectrum Emission Mask Standard: None
Peak Power -2.10dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -508,800 MHz 5.000 MHz 5.90716 GHz -47,73 dBm -45,63 dB -5.63 dB
-508.800 MHz -339,200 MHz 5.000 MHz 5.94556 GHz -42.12 dBm -40.02 dB -2.09 dB
-339.200 MHz -170,600 MHz 5.000 MHz 6.09260 GHz -38,70 dBm -36.,60 dB -8.92 dB
-170.600 MHz -169.600 MHz 5.000 MHz 6.25448 GHz -41.41 dBm -39.30 dB -20.97 dB
169.600 MHz 170,600 MHz 5.000 MHz 6.59552 GHz -42,80 dBm -40,70 dB -22,37 dB
170.600 MHz 339,200 MHz 5.000 MHz 6.76380 GHz -44.44 dBm -42.33 dB -14.35 dB
339,200 MHz 508,800 MHz 5.000 MHz 5,93372 GHz -48,62 dBm -46,52 dB -5.52 dB
508,800 MHz 800,000 MHz 5.000 MHz 6.94860 GHz -48,49 dBm -46,39 dB -5.39 dB
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Spectrum Emission Mask Standard: None

Peak Power -2.05dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -508,800 MHz 5.000 MHz 6.07516 GHz -47,79 dBm -45,73 dB -5.73 dB
-508.800 MHz -339,200 MHz 5.000 MHz 6.07724 GHz -47.78 dBm -45.72 dB -5.79 dB
-339.200 MHz -170,600 MHz 5.000 MHz 6.24620 GHz -41,50 dBm -39,45 dB -11.47 dB
-170.600 MHz -169.600 MHz 5.000 MHz ©6.41448 GHz -42.94 dBm -40.88 dB -22.55 dB
169.600 MHz 170,600 MHz 5.000 MHz 6.75552 GHz -43,64 dBm -41,58 dB -23.25 dB
170.600 MHz 339,200 MHz 5.000 MHz 6.92268 GHz -45.13 dBm -43.08 dB -15.15 dB
339,200 MHz 508,800 MHz 5.000 MHz 7.09372 GHz -51.24 dBm -49,19 dB -9.19 dB
508.800 MHz 800,000 MHz 5.000 MHz 7.10012 GHz -51.03 dBm -48.97 db -8.97 dB
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Peak Power -2.35dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -511,200 MHz 5.000 MHz 5,07372 GHz -48,47 dBm -46,12 dB -6.12 dB
-511.200 MHz -340,800 MHz 5.000 MHz 6.10540 GHz -43.11 dBm -40.76 dB -2.99 dB
-340,800 MHz -171,400 MHz 5.000 MHz 6.24652 GHz -41,62 dBm -39.27 dB -11.38 dB
-171.400 MHz -170.,400 MHz 5.000 MHz 6.41368 GHz -43.16 dBm -40.81 dB -22.47 dB
170.400 MHz 171,400 MHz 5.000 MHz 6.75632 GHz -44.,55 dBm -42,20 dB -23.87 dB
171.400 MHz 340,800 MHz 5.000 MHz 6.92444 GHz -45.86 dBm -43.51 dB -15.57 dB
340,800 MHz 511,200 MHz 5.000 MHz 7.06492 GHz -46,87 dBm -44,52 dB -6.73 dB
511,200 MHz 800,000 MHz 5.000 MHz 7.20316 GHz -51,10 dBm -48,75 dB -8.75 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.12 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -506,400 MHz 5.000 MHz 6.23612 GHz -48,18 dBm -46,06 dB -6.06 dB
-506.400 MHz -337.600 MHz 5.000 MHz ©6.23948 GHz -48.20 dBm -46.08 dB -6.14 dB
-337.600 MHz -169,800 MHz 5.000 MHz 6.40796 GHz -41,56 dBm -39.44 dB -11.46 dB
-169.800 MHz -168.800 MHz 5.000 MHz 6.57528 GHz -42.08 dBm -39.95 dB -21.62 dB
168,800 MHz 169,800 MHz 5.000 MHz 5.91472 GHz -44.,03 dBm -41,91 dB -23.58 dB
169.800 MHz 337.600 MHz 5.000 MHz 7.07499 GHz -47 .46 dBm -45.33 dB -17.69 dB
337.600 MHz 506,400 MHz 5.000 MHz 7.24956 GHz -50,97 dBm -48.84 dB -8.97 dB
506.400 MHz 800,000 MHz 5.000 MHz 7.25388 GHz -50.97 dBm -48.84 db -8.84 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.34 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -508,800 MHz 5.000 MHz 6.23580 GHz -48,93 dBm -47,59 dB -7.59 dB
-508.800 MHz -339,200 MHz 5.000 MHz 6.26508 GHz -43.90 dBm -42.55 dB -4.60 dB
-339.200 MHz -170,600 MHz 5.000 MHz 6.40636 GHz -43,50 dBm -42,16 dB -14,18 dB
-170.600 MHz -169.600 MHz 5.000 MHz 6.57448 GHz -41.83 dBm -40.49 dB -22.15 dB
169.600 MHz 170,600 MHz 5.000 MHz 6.91552 GHz -42,90 dBm -41,55 dB -23.22 dB
170.600 MHz 339,200 MHz 5.000 MHz 7.08076 GHz -47.88 dBm -46.54 dB -18.70 dB
339,200 MHz 508,800 MHz 5.000 MHz 7.22332 GHz -47.,98 dBm -46.,64 dB -8.80 dB
508,800 MHz 800,000 MHz 5.000 MHz 7.25516 GHz -50.84 dBm -49,49 dB -9.49 dB
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Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBefh==28
| - |
-10 dBm ‘ |
-20 dem / |\
-30 dBém
-40 dBm
L T~
- —_—
-60 dBm
-70 deém
-0 dBm
CF 6.905 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -3.22 dBm RBW 5.000 MHz
Range Low \ Range Up | RBW | Frequency | Power Abs | Power Rel | ALimit |
-800.000 MHz -506.400 MHz 5.000 MHz 6.39836 GHz -47 .57 dBm -44.35 dB -4.35 dB
-506.400 MHz -337.600 MHz 5.000 MHz 6.39964 GHz -47.50 dBm -44.27 dB -4.35 dB
-337.600 MHz -169.8300 MHz 5.000 MHz 6.56812 GHz -40.18 dBm -36.96 dB -8.99 dB
-169,800 MHz -168.800 MHz 5.000 MHz 6.73528 GHz -40.83 dBm -37.60 dB -18.27 dB
168.800 MHz 169.800 MHz 5.000 MHz 7.07472 GHz -45.14 dBm -41.92 dB -23.58 dB
169,800 MHz 3327.600 MHz 5.000 MHz 7.24204 GHz -47 .67 dBm -44.45 dB -16.47 dB
337.600 MHz 506.400 MHz 5.000 MHz 7.41052 GHz -51.31 dBm -48.08 dBb -8.14 dB
506,400 MHz £800.000 MHz 5.000 MHz 7.55820 GHz -51,17 dBém -47.95 db -7.95 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.62 dBm RBW 5.000 MHz
Range Low | Range Up | RBW | Frequency | Power Abs | Power Rel | ALimit |
-800.000 MHz -508.800 MHz 5,000 MHz 6.38604 GHz -48,92 dBm -46.31 dB -6.31 dB
-508.800 MHz -339.200 MHz 5,000 MHz 6.39660 GHz -49,01 dBm -46.39 dB -6.42 dB
-339.200 MHz -170.600 MHz 5,000 MHz 6.56604 GHz -43.43 dBm -40.81 dB -12.83 dB
-170.600 MHz -169.600 MHz 5,000 MHz 6.73448 GHz -42.43 dBm -39.81 dB -21.48 dB
169.600 MHz 170.600 MHz 5,000 MHz 7.07952 GHz -46.,07 dBm -43.45 dB -29.12 dB
170.600 MHz 339.200 MHz 5,000 MHz 7.24412 GHz -42.,50 dBm -45.20 dB -17.89 de
339.200 MHz 508.800 MHz 5.000 MHz 7.41308 GHz -51.37 dBm -48.75 dB -8.80 dB
508,600 MHz 800.000 MHz 5,000 MHz 7.54540 GHz -51.,00 dBm -48,39 dB -8.39 db
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<802.11be Multi-RU>

Maximum conducted output power

Test Result
Test MRU MRU| Set |Result|Gain| EIRP | EIRP :
el | TSNS CEE] Size Index | Power | [dBm] | [dBi] | [dBm] [;g‘n'f] lelel
52+26_OFDMA | 1 1 |-054[080| 026 | <24.00 | PASS
Anto | 5985 106+26_OFDMA | 1 2 | 154 [080] 2.34 | <24.00 | PASS
Al | sogs | 5226 OFDMA | 1 1 |-051[-1.22| -1.73 | <24.00 | PASS
106+26_OFDMA | 1 2 | 161 [-1.22] 0.39 | <24.00 | PASS
52426 OFDMA | 1 | - | 2.49 [0.80| 3.29 | <24.00 | PASS
towal | 5955 - 526 OFDMA | 1 | — | 459 |080| 539 | <24.00 | PASS
52+26 OFDMA | 1 | 15 | 1.20 |-0.35| 0.85 | <24.00 | PASS
Ant0 | 6435 =
106+26_OFDMA | 1 4 | 351 [-0.35] 3.16 | <24.00 | PASS
52426 OFDMA | 1 | 15 | 0.30 |-3.34| -3.04 | <24.00 | PASS
Antl | 6435
106+26_OFDMA | 1 4 | 3.46 |-3.34] 0.12 | <24.00 | PASS
otal | eazs | 5226 OFDMA [ 1 | - [ 378 |-0.35 343 | <24.00 | PASS
11BE20 106+26 OFDMA | 1 | - | 6.50 |-0.35| 6.15 | <24.00 | PASS
MIMO Ao | 6535 | 52t26. OFDMA | 1 | 05 | 0.36 [048] 0.84 | <24.00 | PASS
106+26_ OFDMA | 1 | 25 | 2.37 048] 2.85 | <24.00 | PASS
Al | esas | 52t26.OFDMA | 1 | 05 |-0.10[-224] 234 | <24.00 | PASS
106+26 OFDMA | 1 | 25 | 2.08 |-2.24| -0.16 | <24.00 | PASS
otal | esas | 52*26.OFDMA | 1 | — | 315|048 363 | <24.00 | PASS
106+26 OFDMA | 1 | — | 524 |048]| 572 | <24.00 | PASS
Ao | 7095 | 52t26 OFDMA | 3 | 15 | 1.60 [054 | 223 | <24.00 | PASS
106+26 OFDMA | 2 | 45 | 3.16 | 0.54| 3.70 | <24.00 | PASS
Al | 7095 | 52t26_ OFDMA | 3 | 15 | 1.28 [3.29] -2.01 | <24.00 | PASS
106+26_ OFDMA | 2 | 45 | 411 [-3.29] 0.82 | <24.00 | PASS
otal | 7005 | 52*26_OFDMA | 3 | — | 450 |0.54] 5.04 | <24.00 [ PASS
106+26 OFDMA | 2 | — | 6.67 |054| 7.21 | <24.00 | PASS
Large RU
ano | se8s 482+242 4 | 95 |10.65|0.80| 11.45 | <24.00 | PASS
Puncturing 20M | 4 9 | 918|080 9.98 | <24.00 | PASS
Large RU
At | sess 48§+242 4 | 95 [10.72|-1.22| 9.50 | <24.00 | PASS
Puncturing 20M 4 9 9.06 |-1.22| 7.84 | <24.00 | PASS
Large RU
upeso | tol | sees 2841247 4 | - |13.70|0.80| 14.50 | <24.00 | PASS
MIMO Puncturing20M | 4 | - |12.13[0.80| 12.93 | <24.00 | PASS
Large RU
Ao | 7028 482+242 1 10 |10.70|0.54 | 11.24 | <24.00 | PASS
Puncturing 20M 1 11 |10.50|0.54 | 11.04 | <24.00 | PASS
Large RU
At | 7005 482+242 1 | 10 |11.68|-3.29| 8.39 | <24.00 | PASS
Puncturing20M | 1 | 11 |11.50 [-3.29| 8.21 | <24.00 | PASS
total | 7025 Large RU 1 | — |1423|054] 1477 | <24.00 | PASS
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484+242
Puncturing20M | 1 | -- |14.04|0.54 | 14.58 | <24.00 | PASS
Large RU
06404 4 | 105 | 11.43 |0.80 | 12.23 | <24.00 | PASS
ANt0 | 6025 "puncturing40M | 4 | 11.5 | 11.43|0.80 | 12.23 | <24.00 | PASS
Puncturing20M | 8 | 12 |11.81]0.80| 12.61 | <24.00 | PASS
Large RU
06404 4 | 105 |12.24 [-1.22] 11.02 | <24.00 | PASS
Antl | 6025 "pyncturing40M | 4 | 115 | 11.97 |[-1.22] 10.75 | <24.00 | PASS
Puncturing 20M | 8 | 12 |12.46 |-1.22| 11.24 | <24.00 | PASS
Large RU
005484 4 | - |14.86|0.80| 15.66 | <24.00 | PASS
total | 6025 ["pyncryring40M | 4 | —- |14.72|0.80| 1552 | <24.00 | PASS
11BE160 Puncturing 20M 8 - 15.16 | 0.80 | 15.96 | <24.00 | PASS
MIMO Large RU
996454 1 | 115 |12.41|0.54 | 12.95 | <24.00 | PASS
ANt | 6985 "pyncturing40M | 1 | 125 | 12.33 |0.54 | 12.87 | <24.00 | PASS
Puncturing20M | 1 | 13 |12.83|0.54 | 13.37 | <24.00 | PASS
Large RU
06404 1 | 115 |13.43|-3.29| 10.14 | <24.00 | PASS
Antl | 6985 'pyncturing40M | 1 | 125 |13.27 [-3.29] 9.98 | <24.00 | PASS
Puncturing 20M 1 13 | 13.84 |-3.29| 10.55 | <24.00 | PASS
Large RU
996484 1 | - |15.96|0.54 | 16.50 | <24.00 | PASS
total | 6985 ["pyncryring40M | 1 | —- | 15.84 | 0.54 | 16.38 | <24.00 | PASS
Puncturing 20M 1 --- | 16.37 |0.54 | 16.91 | <24.00 | PASS
Large RU
99650+154 6 | 95 |11.59 |0.80 | 12.39 | <24.00 | PASS
Large RU996*3 | 4 | 11.5 |12.62|0.80 | 13.42 | <24.00 | PASS
Large RU
Ao | 6105 99643 +484 8 | 11.5 | 12.05|0.80 | 12.85 | <24.00 | PASS
Puncturing
SOM-4OM 6 | 11.5 |11.74 | 0.80 | 12.54 | <24.00 | PASS
Puncturing 80M 4 12,5 | 12.55|0.80 | 13.35 | <24.00 | PASS
Puncturing40M | 8 | 13 |13.07 |0.80 | 13.87 | <24.00 | PASS
Large RU
906+2.+484 6 | 95 |11.92|-1.22] 10.70 | <24.00 | PASS
Large RU996*3 | 4 | 11.5 | 13.06 |-1.22| 11.84 | <24.00 | PASS
Large RU 8 | 115 |12.44 [-1.22| 11.22 | <24.00 | PASS
MIMO Puncturing 6 | 11.5 |12.08 |-1.22| 10.86 | <24.00 | PASS
80M+40M ' ' ' ©0 | =44
Puncturing 80M 4 12.5 | 13.16 |-1.22| 11.94 | <24.00 | PASS
Puncturing 40M 8 13 | 13.53 |-1.22| 12.31 | <24.00 | PASS
Large RU
006epra54 6 | - [14.77|0.80| 1557 | <24.00 | PASS
Large RU996*3 | 4 | -- |15.86|0.80 | 16.66 | <24.00 | PASS
Large RU
8 | - |15.26(0.80]| 16.06 | <24.00 | PASS
total 6105 996*3+484
Puncturing
SOM +4OM 6 | - [14.92|0.80] 15.72 | <24.00 | PASS
Puncturing 80M | 4 | -- |15.88|0.80 | 16.68 | <24.00 | PASS
Puncturing40M | 8 | - |16.32]0.80| 17.12 | <24.00 | PASS
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Large RU

096+0+484 7 9.5 |10.96 | 0.54 | 11.50 | =24.00 | PASS

Large RU 996*3 1 115 | 12.12 | 0.54 | 12.66 | <24.00 | PASS
Large RU

ARtO 6905 996+3+484 1 13 | 13.12 | 0.54 | 13.66 | <24.00 | PASS
Puncturing

8OM+40M 7 115 | 11.15 | 0.54 | 11.69 | <24.00 | PASS

Puncturing 80M 1 12.5 | 12.01 | 0.54 | 12.55 | <24.00 | PASS

Puncturing 40M 1 13 | 12.62|0.54 | 13.16 | <24.00 | PASS
Large RU

096+0+484 7 9.5 |12.01 |-2.24| 9.77 | <24.00 | PASS

Large RU 996*3 1 115 | 12.96 |-2.24| 10.72 | <24.00 | PASS
Large RU

Antl 6905 996+3+484 1 13 | 13.84 |-2.24| 11.60 | <24.00 | PASS
Puncturing

8OM+40M 7 115 | 11.97 |-2.24| 9.73 | <24.00 | PASS

Puncturing 80M 1 12.5 | 12.74 |-2.24| 10.50 | <24.00 | PASS

Puncturing 40M 1 13 | 13.37 |-2.24| 11.13 | <24.00 | PASS
Large RU

996+2+484 7 --- | 1453 |0.54 | 15.07 | <24.00 | PASS

Large RU 996*3 1 --- | 15.57 |0.54 | 16.11 | <24.00 | PASS
Large RU

total 6905 096+3+484 1 -- | 16.51|0.54 | 17.05 | =24.00 | PASS
Puncturing

8OM+40M 7 -- | 1459 |0.54 | 1513 | <24.00 | PASS

Puncturing 80M 1 --- | 15.40 | 0.54 | 15.94 | <24.00 | PASS

Puncturing 40M 1 --- | 16.02 |0.54 | 16.56 | <24.00 | PASS

Note: The Duty Cycle Factor is compensated in the graph.
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Maximum power spectral density

Test Result
Test AntennalChannel MRU MRU| Result Limit Gai_n EIRP Limit Verdict
Mode Size Index|[dBm/MHZ] |[dBm/MHZ] | [dBi] |[[dBm/MHz]|[dBm/MHZz]

52+26_OFDMA | 1 -7.59 <-1.80 |0.80| -6.79 <-1.00 |PASS
ANtO | 5955 106+26_OFDMA| 1 -7.78 <-1.80 |0.80| -6.98 <-1.00 |PASS
52+26_OFDMA | 1 -7.90 <0.22 |-1.22| -9.12 <-1.00 |PASS
Antl | 5955 106+26_OFDMA| 1 -8.11 <0.22 |-1.22| -9.33 <-1.00 |PASS
otal | 555 | B2T26_OFDMA | 1 -4.73 <386 [2.86| -1.87 <-1.00 |PASS
106+26_OFDMA| 1 -4.93 <386 |2.86| -2.07 <-1.00 |PASS
Ao | saas | 52T26_OFDMA | 1 -6.03 <065 |-0.35| -6.38 <-1.00 |PASS
106+26_OFDMA| 1 -6.02 <-0.65 [-0.35 -6.37 <-1.00 |PASS
antt | 6435 52+26 OFDMA | 1 -7.43 <2.34 |-3.34| -10.77 <-1.00 |PASS
106+26_OFDMA| 1 -6.69 <2.34 |-3.34| -10.03 <-1.00 |PASS
| 52+26_OFDMA | 1 -3.66 <229 |1.29| -2.37 <-1.00 |PASS
11BE20 total | 6435 126 OFDMA| 1 | 333 | <220 |129| -204 | <100 |PASS
MIMO anto | 6535 52+26 OFDMA | 1 -6.86 <148 |0.48| -6.38 <-1.00 |PASS
106+26_OFDMA| 1 -7.08 <-1.48 |0.48| -6.60 <-1.00 |PASS
Al | 6535 52+26 OFDMA | 1 -7.62 <1.24 |-2.24| -9.86 <-1.00 |PASS
106+26_OFDMA| 1 -7.78 <1.24 |-2.24| -10.02 <-1.00 |PASS
oal | 535 | 52r26_OFDMA | 1 -4.21 <324 [224| -1.97 <-1.00 |PASS
106+26_OFDMA| 1 -4.41 <324 [224| -2.17 <-1.00 |PASS
anto | 7095 |-B2T26_OFDMA | 3 -6.33 <154 |054| -5.79 <-1.00 |PASS
106+26_OFDMA| 2 -7.40 <154 |054| -6.86 <-1.00 |PASS
Al | 7005 | 52t26_OFDMA | 3 -7.41 <229 |[-3.29] -10.70 <-1.00 |PASS
106+26_OFDMA| 2 -6.67 <229 |[-3.29] -9.96 <-1.00 |PASS
wotal | 7005 | 52+26_OFDMA | 3 -3.83 <284 [1.84| -1.99 <-1.00 |PASS
106+26_OFDMA| 2 -4.01 <284 |1.84| -2.17 <-1.00 |PASS

Large RU
anto | 5085 483+2 P 4 -8.36 <-1.80 |0.80| -7.56 <-1.00 |PASS
Puncturing 20M | 4 -7.45 <-1.80 |0.80| -6.65 <-1.00 |PASS

Large RU
Al | 5088 482+2 1 4 -8.34 <022 |-1.22| -956 <1.00 |PASS
Puncturing 20M | 4 -8.33 <0.22 |-1.22| -955 <-1.00 |PASS

Large RU
I 483+2 42 4 -5.34 <386 |2.86| -2.48 <-1.00 |PASS
11BES0 Puncturing 20M | 4 -4.86 <-3.86 |[2.86 -2.00 <-1.00 |PASS

MIMO Large RU
Ao | 7025 483+2 " 1 -7.38 <154 |054| -6.84 <1.00 |PASS
Puncturing 20M | 1 -7.55 <154 |054| -7.01 <-1.00 |PASS

Large RU
antt | 7025 48§1+2 P 1 -6.56 <229 |-3.29| -9.85 <-1.00 |PASS
Puncturing 20M | 1 -6.77 <229 |-3.29| -10.06 <-1.00 |PASS

Large RU
otal | 7025 483+2 1 1 -3.94 <284 |1.84| -2.10 <1.00 |PASS
Puncturing20M | 1 -4.13 <-2.84 (184 -2.29 <-1.00 |PASS
11BE160MIMO| Ant0 | 6025 'Eggfgf 4 7.93 <1.80 |0.80| -7.13 <1.00 |PASS
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Puncturing 40M | 4 -7.99 <1.80 |0.80] -7.19 <1.00 |PASS
Puncturing 20M | 8 -8.14 <1.80 |0.80| -7.34 <1.00 |PASS
Large RU
06454 4 -7.67 <022 |-1.22| -8.89 <1.00 |PASS
Antl |\ 6025 Ipyncryring40M| 4 | -7.90 <022 |[-1.22] -9.12 <1.00 |PASS
Puncturing 20M | 8 -7.88 <022 [-1.22] -9.10 <1.00 |PASS
Large RU
00454 4 -4.79 <3.86 |2.86| -1.93 <-1.00 |PASS
total | 6025 ['pncturing 40M | 4 -4.93 <386 |2.86| -2.07 <1.00 |PASS
Puncturing 20M | 8 -5.00 <3.86 |2.86| -2.14 <1.00 |PASS
Large RU
9005484 1 -7.33 <154 |054| -6.79 <1.00 |PASS
ANnt0 | 6985 | pyncturing 40M | 1 7.42 <154 |054| -6.88 <1.00 |PASS
Puncturing 20M | 1 755 <154 |054| -7.01 <1.00 |PASS
Large RU
996454 1 -6.91 <229 |[-329| -1020 | <1.00 |PASS
Antl | 6985 I'pyncturing4om| 1 | -7.08 <229 |-329] -1037 | =1.00 |PASS
Puncturing 20M | 1 -7.16 <229 [-329] -1045 | <1.00 |PASS
Large RU
0a5a 1 -4.10 <284 |1.84| -2.26 <1.00 |PASS
total | 6985 [pyncruringsoM | 1 | -4.24 <284 |1.84| -2.40 <100 |PASS
Puncturing 20M | 1 -4.34 <284 |1.84| -250 <1.00 |PASS
Large RU
00652 +484 6 | -1026 | <1.80 |0.80| -9.46 <1.00 |PASS
Large RU 996*3 | 4 -9.87 <1.80 |0.80| -9.07 <1.00 |PASS
Large RU
ano | 6ios | oo63sdsa 8 | -11.21 | <180 |0.80| -1041 | <1.00 |PASS
Puncturing
SOM+4OM 6 | -1024 | <180 |0.80| -9.44 <-1.00 |PASS
Puncturing 8OM | 4 | -1021 | <1.80 |0.80| -9.41 <1.00 |PASS
Puncturing40M | 8 | -10.08 | <1.80 |0.80| -9.28 <1.00 |PASS
Large RU
99650.r154 6 | -10.27 <0.22 |[-1.22| -11.49 | <1.00 |PASS
Large RU 996*3| 4 -9.96 <022 |[-1.22| -11.18 | <1.00 |PASS
Large RU
Aol | 6105 | 006+ardsa 8 | -11.10 <022 |-1.22| -12.32 | <1.00 |PASS
Puncturing
11BE320 SOM+4OM 6 | -10.12 <022 |-1.22| -11.34 | <1.00 |PASS
MIMO Puncturing 80M | 4 | -10.21 <0.22 |-1.22| -11.43 <1.00 |PASS
Puncturing 40M | 8 -10.51 <0.22 |-1.22| -11.73 <-1.00 |PASS
Large RU
0065nra84 6 -7.25 <386 |2.86| -4.39 <1.00 |PASS
Large RU 996*3| 4 -6.90 <386 |2.86| -4.04 <1.00 |PASS
Large RU . : ) )
otal | 6105 | 996r5+asa 8 8.14 <3.86 |2.86| -5.28 <1.00 |PASS
Puncturing
SOM-4ON 6 7.17 <386 |2.86| -4.31 <1.00 |PASS
Puncturing 80M | 4 -7.20 <3.86 |2.86| -4.34 <1.00 |PASS
Puncturing 40M | 8 -7.28 <3.86 |2.86| -4.42 <1.00 |PASS
Large RU
906501154 7 | -1052 | <154 |054| -9.98 <1.00 |PASS
Ant0 | 6905 [\ 506 RU996*3| 1 | -10.62 | <154 |054| -1008 | <100 |PASS
Large RU 1 | -1010 | =154 |054| -9.56 <1.00 |PASS
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996*3+484
Puncturing
SOM+40M 7 -10.44 <154 |0.54 -9.90 <-1.00 |PASS
Puncturing 80M | 1 -10.42 <-154 |0.54 -9.88 <-1.00 |PASS
Puncturing 40M | 1 -10.64 <154 |0.54| -10.10 <-1.00 |PASS
Large RU
996%2+484 7 -10.12 <1.24 |-2.24] -12.36 <-1.00 |PASS
Large RU 996*3 | 1 -10.00 <1.24 |-2.24| -12.24 <-1.00 |PASS
Large RU
Antl 6905 996+3+484 1 -9.85 <1.24 |-2.24] -12.09 <-1.00 |PASS
Puncturing
8OM+40M 7 -10.10 <1.24 |-2.24] -12.34 <-1.00 |PASS
Puncturing80M | 1 -10.26 <1.24 |-2.24] -12.50 <-1.00 |PASS
Puncturing 40M | 1 -10.22 <1.24 |-2.24| -12.46 <-1.00 |PASS
Large RU
996*2+484 7 -7.31 <-3.27 |2.27 -5.04 <-1.00 |PASS
Large RU996*3 | 1 -7.29 <-3.27 |2.27 -5.02 <-1.00 |PASS
Large RU
total 6905 996+3+484 1 -6.96 <-3.27 |2.27 -4.69 <-1.00 |PASS
Puncturing
SOM+40M 7 -7.26 <-3.27 |2.27 -4.99 <-1.00 |PASS
Puncturing80M | 1 -7.33 <-3.27 |2.27 -5.06 <-1.00 |PASS
Puncturing 40M | 1 -7.41 <-3.27 |2.27 -5.14 <-1.00 |PASS

Note: The Duty Cycle Factor is compensated in the graph.
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